
 
Fact Sheet for NPDES Permit Renewal, Olentangy Environmental Control Center, 2023  

Page 1 of 35 
 

National Pollutant Discharge Elimination System (NPDES) Permit Program 
 

FACT SHEET 
 

Regarding an NPDES Permit to Discharge to Waters of the State of Ohio 
for Olentangy Environmental Control Center (OECC) 

 
Public Notice No.: 182922 Ohio EPA Permit No.: 4PK00001*MD 
Public Notice Date: April 28, 2023 Application No.: OH0054339 
Comment Period Ends: May 28, 2023 
 
 
 Name and Address of Facility Where 
Name and Address of Applicant: Discharge Occurs:                  
Delaware County Board of Commissioners Olentangy Environmental Control Center  
Delaware County Courthouse 10333 Olentangy River Road 
[...]
renewal application, along with any and all pertinent information available to the Director.   
 
This public notice allows the permittee to provide to the Director for consideration during this public comment 
period additional site-specific pertinent and factual information with respect to the technical feasibility and 
economic reasonableness for achieving compliance with the proposed final effluent limitations for these 
parameters.  The permittee shall email to epa.dswcomments@epa.ohio.gov (preferred method) or deliver or mail 
this information to:   
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual 
information with respect to the technical feasibility and economic reasonableness of achieving compliance with 
these limitations, a written request for any additional time shall be sent to the above address no later than 30 
days after the Public Notice Date on Page 1. 
 
Should the applicant determine that compliance with the proposed WQBELs for parameters other than the 
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for a 
variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms 
and conditions set forth in OAC 3745-33-07(D).  The permittee shall submit this application to the above 
address no later than 30 days after the Public Notice Date. 
 
Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39.  The 
permittee shall submit written notification regarding their intent to develop site specific WQS for parameters 
that are not priority pollutants to the above address no later than 30 days after the Public Notice Date.   

mailto:epa.dswcomments@epa.ohio.gov


 
Fact Sheet for NPDES Permit Renewal, Olentangy Environmental Control Center, 2023  

Page 6 of 35 
 

LOCATION OF DISCHARGE/RECEIVING WATER USE CLASSIFICATION 
 
The Olentangy Environmental Control Center (OECC) discharges to the Olentangy River at River Mile 13.4 in 
Delaware County. Figure 1 shows the approximate location of the facility.  
 
This segment is further identified by Ohio EPA River Code: 02-400 and U.S. EPA River Reach Code: 
05060001-11-02, County: Delaware. This section of the Olentangy River is in the Eastern Corn Belt Plains 
Ecoregion. The following designated uses under Ohio’s WQS (OAC 3745-1-09) are applicable to this section of 
the Olentangy River: Exceptional Warmwater Habitat (EWH), Agricultural Water Supply (AWS), Industrial 
Water Supply (IWS), and primary contact recreation (PCR). 
 
Use designations define the goals and expectations of a waterbody. These goals are set for aquatic life 
protection, recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07). The use 
designations for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS. Once the goals are 
set, numeric WQS are developed to protect these uses. Different uses have different water quality criteria. 
 
Use designations for aquatic life protection include habitats for coldwater fish and macroinvertebrates, 
warmwater aquatic life and waters with exceptional communities of warmwater organisms. These uses all meet 
the goals of the federal CWA. Ohio WQS also include aquatic life use designations for waterbodies which 
cannot meet the CWA goals because of human-caused conditions that cannot be remedied without causing 
fundamental changes to land use and widespread economic impact. The dredging and clearing of some small 
streams to support agricultural or urban drainage is the most common of these conditions. These streams are 
given Modified Warmwater or Limited Resource Water designations. 
 
Recreation uses are defined by the depth of the waterbody and the potential for wading or swimming. Uses are 
defined for bathing waters, swimming/canoeing (Primary Contact Recreation) and wading only (Secondary 
Contact which are generally waters too shallow for swimming or canoeing). 
 
Water supply uses are defined by the actual or potential use of the waterbody. Public Water Supply designations 
apply near existing water intakes so that waters are safe to drink with standard treatment. Most other waters are 
designated for agricultural water supply and industrial water supply. 
 
FACILITY DESCRIPTION 
 
The OECC is an advanced treatment facility with an average design flow of 6.0 million gallons per day (MGD). 
The treatment plant was originally constructed in 1980, with the most recent major upgrade occurring in 2009. 
The treatment plant serves the City of Powell, portions of Dublin, and Liberty, Orange, Berlin, and Concord 
Townships in Delaware County. Treatment plant processes and/or equipment include:  
 

• Influent pumping;  
• Bar screen;  
• Comminution;  
• Primary sedimentation;  
• Activated sludge – conventional;  
• Combined biological nitrification and BOD removal;  
• Biological denitrification;  
• Secondary clarification with ferric chloride addition;  
• Mixed media filter;  
• Ultraviolet disinfection; and  
• Post-aeration.  



 
Fact Sheet for NPDES Permit Renewal, Olentangy Environmental Control Center, 2023  

Page 7 of 35 
 

 
On October 11, 2022, Permit to Install (PTI) No.: 1481990 was issued to Delaware County for the OECC 
Headworks and Aeration Upgrades project, for which construction is currently underway.  The project was to 
make improvements to the Olentangy Environmental Control Center utilizing a Design-Build delivery method.  
The general improvements plan includes upsizing and renovation of the existing influent pump station, 
construction of a new influent screenings facility, replacement of the biological treatment equipment and 
conversion to 4/5-Stage Bardenpho biological nutrient removal process during dry weather for influent flows 
less than 13 to 18.5 MGD (depending on influent loadings. For wet weather influenced flows, improvements to 
the plant will allow for the transition into a contact stabilization-based mode of operation to retain mixed liquor 
within the treatment system.  The wet weather "mode" will increase the process capacity to approximately 24 
MGD of influent flow.  Additionally, the project will allow for the conversion of the existing tertiary sand filters 
to cloth disk filters, and provide upgrades to the solids thickening, storage, and dewatering facilities. Once the 
final improvements have been completed, a closing PTI application will be submitted that will outline what final 
improvement were installed. 
 
Currently OECC has a manual bypass that can re-route all or a portion of flow around both the tertiary filters 
and disinfection. In this alignment, all plant flow is bypassed around tertiary and disinfection treatments before 
flowing through post aeration and the sampling and monitoring stations, ultimately discharging via 001.  
 
This bypass may only be used during filter and UV maintenance November through April, after notice is given 
to Ohio EPA and Ohio EPA has agreed to the bypass. This diversion is allowed, granted that effluent limits are 
met, that sampling for total suspended solids, ammonia-N, total phosphorus, E. coli and 5-day CBOD is done at 
Outfall 001 during the diversion and reported in eDMR. Bypassing disinfection is prohibited May through 
October, and if it occurs Delaware County Regional Sewer District shall follow the guidelines set forth in Part 
III 11.B. and III 12.B. of the permit. During bypass events, sampling shall be reported at station 602 as 
described in Part I of the permit. 
 
Additionally, OECC automatically diverts a portion of flow around tertiary filters at set flow rates. Diverted 
flow is then combined with filtered flow, disinfected (May through October), and discharged to the Olentangy 
River through Outfall 001. The filter diversion is allowed to ensure efficient operation as long as effluent limits 
are met and that sampling at Outfall 001 for total suspended solids, ammonia-N, total phosphorus, E. coli, and 5-
day CBOD is done and reported on the eDMR.   
 
 During bypass events, sampling is reported at station 602. A special condition is included in Part II and part III 
of the permit to describe bypass conditions. 
 
OECC has an approved pretreatment program. OECC has two categorical users that discharge 0.070 MGD of 
flow. 
 
For potable water, the OECC service area uses both surface water from the Olentangy River (Delco Water 
Company) and groundwater from private wells. 
 
OECC has 100% separated sewers in the collection system which include 10 lift stations. 
 
OECC currently utilizes the following sewage sludge treatment processes (Figure 3): 
 

• Gravity Thickening 
• Polymer, Lime, ferric-chloride, alum addition 
• Mechanical Dewatering via centrifuge 
• Landfilling 
• Hauling to another facility for treatment 

 



 
Fact Sheet for NPDES Permit Renewal, Olentangy Environmental Control Center, 2023  

Page 8 of 35 
 

However, as discussed above, improvement to the sludge management are currently underway and will included 
improvements to the solids thickening, storage, and dewatering facilities.   
 
Table 1 shows the last five years of sludge removed from OECC. Treated sludge is either disposed of in a 
municipal landfill or transferred to another NPDES permit holder.   
 
DESCRIPTION OF EXISTING DISCHARGE 
 
Table 2 presents the effluent violations for OECC during the period from 8/01/2017 to 2/1/2023. These 
violations were for ammonia-nitrogen and nitrate + nitrate.  As discussed previously, Delaware County had 
received a PTI for WWTP improvements to better facilitate nutrient removal.  The draft NPDES permit has also 
contains changes in final effluent limitation that will make compliance easier to achieve by substituting TIN for 
nitrate + nitrite.   
 
Table 3 presents the average annual effluent flow rate for OECC for the period from 8/01/2017 to 2/1/2023.  The 
NPDES renewal application estimates the current an infiltration/inflow (I/I) rate is approximately 0.300 MGD 
and that A CMOM plan has been implemented to help in the elimination of I&I. 
 
Table 4 presents the number of SSOs reported by OECC for the period from 8/01/2017 to 2/1/2023.  SSOs are 
reported at station 300.  A total of six (6) of SSOs was reported on during this period.  One each in 2018, 2019 
and 2022 and three (3) reported in 2020. 
 
Table 55 presents data characterizing the seasonal total phosphorus load from OECC during the the period from 
8/01/2017 to 2/1/2023.  OECC must maintain phosphorus loading limits as part of current NPDES permit and 
TMDL.  
 
Table 5 presents chemical specific data compiled from data reported in annual pretreatment reports. Because this 
data is substantially identical to the application requirements in CFR 122.21(j), the Director has waived the 
requirement for submittal of supplemental effluent testing data as part of the NPDES renewal application.  
 
Table 6 presents chemical specific data compiled from data collected by Ohio EPA. 
 
Table 7 presents a summary of unaltered Discharge Monitoring Report (DMR).  Data are presented for the 
period August 1, 2017, to January 2022, and current permit limits are provided for comparison.  
 
Table 8 summarizes the chemical specific data for outfall 4PK00001001 by presenting the average and 
maximum PEQ values.   
 
Table 9 summarizes the results of acute and chronic Whole Effluent Toxicity (WET) tests of the final effluent, 
using the water flea (Ceriodaphnia dubia) and fathead minnow (Pimephales promelas) as test organisms. 
 
Table 10 summarizes the screening results of Ohio EPA bioassay sampling of the final effluent. 
 
ASSESSMENT OF IMPACT ON RECEIVING WATERS 
 
Pursuant to Section 303(d) of the Clean Water Act, each state is required to develop and submit a list to US EPA 
of its impaired and threatened waters (e.g. stream/river segments, lakes). For each water on the list, the state 
identifies the pollutant(s) causing the impairment, when known. The 050600011102 watershed assessment unit, 
which includes the Olentangy River in the vicinity of OECC, is listed as impaired for Recreation on Ohio’s 
303(d) list.  
 



 
Fact Sheet for NPDES Permit Renewal, Olentangy Environmental Control Center, 2023  

Page 9 of 35 
 

The Total Maximum Daily Load (TMDL) program focuses on identifying and restoring polluted rivers, streams, 
lakes and other surface water bodies. A TMDL is a written, quantitative assessment of water quality problems in 
a water body and contributing sources of pollution. It specifies the amount a pollutant needs to be reduced to 
meet water quality standards (WQS), allocates pollutant load reductions, and provides the basis for taking 
actions needed to restore a water body. A Total Daily Maximum Load (TMDL) report was approved for the 
Olentangy River in August, 2007.  
 
An assessment of the impact of a permitted point source on the immediate receiving waters includes an 
evaluation of the available chemical/physical, biological, and habitat data which have been collected by Ohio 
EPA pursuant to the Five-Year Basin Approach for Monitoring and NPDES Reissuance. Other data may be used 
provided it was collected in accordance with Ohio EPA methods and protocols as specified by the Ohio WQS 
and Ohio EPA guidance documents. Other information which may be evaluated includes, but is not limited to: 
NPDES permittee self-monitoring data; effluent and mixing zone bioassays conducted by Ohio EPA, the 
permittee, or U.S. EPA. 
 
In evaluating this data, Ohio EPA attempts to link environmental stresses and measured pollutant exposure to 
the health and diversity of biological communities. Stresses can include pollutant discharges (permitted and 
unpermitted), land use effects, and habitat modifications.  Indicators of exposure to these stresses include whole 
effluent toxicity tests, fish tissue chemical data, and fish health biomarkers (for example, fish blood tests). 
 
Use attainment is a term which describes the degree to which environmental indicators are either above or below 
criteria specified by the Ohio WQS (OAC 3745-1). Assessing use attainment status for aquatic life uses 
primarily relies on the Ohio EPA biological criteria (OAC 3745-1-07; Table 7-1). These criteria apply to rivers 
and streams outside of mixing zones.  Numerical biological criteria are based on measuring several 
characteristics of the fish and macroinvertebrate communities; these characteristics are combined into 
multimetric biological indices including the Index of Biotic Integrity and modified Index of Well-Being, which 
indicate the response of the fish community, and the Invertebrate Community Index, which indicates the 
response of the macroinvertebrate community. Numerical criteria are broken down by ecoregion, use 
designation, and stream or river size.  Ohio has five ecoregions defined by common topography, land use, 
potential vegetation and soil type. 
 
Three attainment status results are possible at each sampling location -full, partial, or non-attainment.  Full 
attainment means that all of the applicable indices meet the biocriteria.  Partial attainment means that one or 
more of the applicable indices fails meet the biocriteria.  Nonattainment means that either none of the applicable 
indices meet the biocriteria or one of the organism groups indicates poor or very poor performance.  An aquatic 
life use attainment table (see Table 11) is constructed based on the sampling results and is arranged from 
upstream to downstream and includes the sampling locations indicated by river mile, the applicable biological 
indices, the use attainment status (i.e., full, partial, or non), the Qualitative Habitat Evaluation Index, and 
comments and observations for each sampling location.  